Water Treatment
Process Monitoring
and Evaluation

Richard P. Beverly, PE

N

American Water Works
Association

Copyright (C) 2012 American Water Works Association All Rights Reserved



Water Treatment Process Monitoring and Evaluation
Copyright © 2012 American Water Works Association

All rights reserved. No part of this publication may be reproduced or trans-
mitted in any form or by any means, electronic or mechanical, including
photocopy, recording, or any information or retrieval system, except in the
form of brief excerpts or quotations for review purposes, without the written
permission of the publisher.

Disclaimer

This book is provided for informational purposes only, with the understand-
[...]

Copyraght © 2042 Amencan Wabar Woarks Assoceiion (AWAHA)
Ratrigyed Irom www knovel com

APPENDIX A

Jar Testing Forms
and Procedures

JAR TESTING
Make Up Chemical Test Solutions

Fill one 1,000-mL beaker with distilled water for each chemi-
cal used.

Weight out 1 g of dry chemical or 1 mL of bulk liquid. (More
can be used. It just changes the concentrations.) Refer also
to the section on chemical calculations for a discussion of dry
weight versus bulk liquid calculation.

Put measured chemical into one of the 1,000-mL beakers of
distilled water and stir.

One mL of the solution will then be 1 mg/L or 1 ppm when put
into a 1,000-mL beaker of raw water. (If more than 1 mg or
1 mL is used, the concentration goes up accordingly.)

Prepare test solutions for other chemicals used in a similar
manner (soda ash, polymer, etc.). Please note that the concen-
tration will be different for each.

Equipment Needed

Jar stirring machine

8-10 1,000-mL beakers

1-mL pipette

5-mL pipette

20-mL pipette

Pipette squeeze bulb

100-mL graduated cylinder (or larger)
Scale for measuring dry powder (if required)
Distilled water

pH meter

Vacuum filter, filter paper, and funnel

135

Copyright (C) 2012 American Water Works Association All Rights Reserved



136 Water Treatment Process Monitoring and Evaluation

Procedure

1.

10.

Fill six 1,000-mL beakers with raw water. Make sure to do
this quickly before the water warms up. Changes in tempera-
ture can affect water chemistry.

The primary coagulant should be tested first (alum is
assumed herein). Use different amounts of alum in each of
the six beakers. Use a uniform spread that brackets the antic-
ipated result; i.e., 2, 4, 6, 8, 10, 12 mg/L. (In some cases, it is
desirable to keep one jar as a blank, with no chemical.)

Stir rapidly for 30—60 seconds, then slowly for 5-15 minutes,
depending on water temperature.

Raise the stirring paddles and allow to settle for 10-30
minutes.

Observe and record the results. (Poor/good settling, good/fair
color, murky, etc.). The proper alum dosage will produce a vis-
ible floc that settles, leaving a clear liquid on top.

Measure and record the pH of the liquid on the top of each jar.
There is normally a fairly narrow pH range for proper coagu-
lation with alum. The pH is normally between 6.3 and 6.8
but can be lower. Raw water with a high pH may coagulate
slightly higher but should never be more than 7.0. Above that,
aluminum begins to dissolve and pass through the filters.

If the coagulation results from step 5 are not good, more alum
may be required. If the pH in the beakers drops off rapidly
from one jar to the next, lime or soda ash may be required to
buffer the water. Buffering will be especially necessary with
low alkalinity water typical of coastal regions.

If the pH has dropped off, repeat steps 1-6 with the alum dos-
age and a small mount of lime or soda ash.

If the pH range is good and results are not good, add more
alum and repeat steps 1-6. If the pH did not drop off before,
it may drop off this time. In that case, repeat the test again
with the new alum dosages and more lime or soda ash.

NorTESs:

a.

It may take a number of jar tests to determine the proper dos-
ages. Keep records of all tests. It is recommended that all jar
test results be kept in a binder and sorted by raw pH (6.0, 6.1,
6.2...7.0, etc.). A history of your plant will then be developed,
allowing quicker changes in the chemical dosages when char-
acteristics of the raw water change. Even if historical records
are used, the proper feed rates should be verified by jar tests.

Copyright (C) 2012 American Water Works Association All Rights Reserved



Appendix A 137

b. Never vary more than one chemical at a time in the same jar
test. A systematic approach will be faster in the long run.

c. For waters with high raw pH, it will be necessary to depress
the pH by adding more alum, or it may be necessary to switch
to a different type of coagulant.

d. For alum coagulation, the coagulation and filtration pH must
be in the range of 5-7. Otherwise, soluble aluminum will pass
through the plant.

HIGH QUALITY RAW WATER

If the raw water quality is very high, the results from jar tests may
not be visible. In that case, a vacuum filter test may be required. The
filterability of the water is the ultimate test of the proper chemical feed
rates.
e Decant the clear liquid (supernatant) off the top of the
beakers.
¢ Run the sample through a vacuum filter or through folded fil-
ter paper and a funnel.
e Measure the turbidity of the filtrate. If it is good, you are
through. If not, additional jar tests are required.

POLYMER PROCEDURES

1. Once the proper alum and lime/soda ash dosages have been
determined, various amounts of different polymers can be
tried. Use the proper amount of alum and lime/soda ash in
each jar and vary the amount of polymer.

2. Polymer dosages should not normally exceed 2 mg/L on a bulk
liquid basis. For dry polymer, the dosage should probably not
exceed 0.1-0.2 mg/L on a dry weight basis. Verify the maxi-
mum allowable dosages with the manufacturer.

3. Caution: Do not overfeed polymers. An excess can glue the
filter media together.

4. Refer also the manufacturer’s recommendations for maxi-
mum allowable feed rates. Refer to the following section on
“Chemical Calculations” for a discussion fo dry weight versus
bulk liquid calculations.

CHEMICAL CALCULATIONS

Once the desired chemical feed rates have been determined by jar test-
ing, it is necessary to convert those values to pumping rates.

Copyright (C) 2012 American Water Works Association All Rights Reserved



138 Water Treatment Process Monitoring and Evaluation

Calculate one part per million (mg/L) based on a full day’s produc-
tion, even if the plant does not run that long. There are two methods of
making calculations depending on the type of chemical used, either by
using dry weight or on a bulk liquid basis.

Bulk Liquid Alum

plant flow (gpm) x 1,440 (min/day) __ gpd bulk liquid
1,000,000 alum

1 mg/L =

Please note that the actual concentration of the bulk liquid does
not matter. If the bulk liquid used for jar tests is the same as the plant
uses, the concentration cancels out in the calculations and it results in
simpler computations.

Dry Alum, Powdered Polymer, Lime or Soda Ash
1 mg/L = flow (gpm) x 1,440 (min/day) ___ gpd mixed
1,000,000 x dry chemical chemical
concentration (Ib/lb of water)

For example, assuming a plant flow of 700 gpm and a soda ash
mix concentration of %2 1b to 1 gal water (6%) would yield the following
results:

700 gpm x 1,440 min/day
1,000,000 x 0.06 mix concentration

1 mg/L soda ash =

1 mgd
1,000,000 x 0.06

1 mg/L soda ash = 16.67 gpd

Calculate Chemical Flow

e Assume a plant flow of 700 gpm (1 mgd)
¢ Assume bulk liquid alum
e mg/L from jar test—assume 8 mg/L

¢ 1 mg/L bulk liquid alum =1 mgd/1,000,000
=1 gpd bulk liquid alum
e Daily chemical flow = 8 ppm x 1 gpd (jar test)
=8 gpd

Copyright (C) 2012 American Water Works Association All Rights Reserved



Appendix A 139

Calculate Alum Pump Setting

e Assume 24-gpd pump

daily chemical fl d_8
al y chemica ow (gp ) - xlOO = 33%

pump capacity (gpd) 24

e NortE: If the pump has a speed and stroke setting, they must be
multiplied together to give the above result.

e Pump setting (%) = speed x stroke
=57% x 57% $0.33
= 33% overall

¢ Pump setting =

|_T/ Adjustable Speed Control

Mixer Drive

Lighted Base

Adjustable Height —/
Mixing Paddles
1,000—2,000 mL beakers (typically 6)

Figure A-1  Typical jar testing machine

Copyright (C) 2012 American Water Works Association All Rights Reserved



140 Water Treatment Process Monitoring and Evaluation
Round Jars

Mixer Blade Rotation

Water Rotation

Square Jars

/— Mixer Blade Rotation

//— Water Rotation

/ [, — Corner Agitation
Q J

Note: Mixing is more efficient with square jars due to corner agitation.

Figure A-2  Jar types

Copyright (C) 2012 American Water Works Association All Rights Reserved



Step 1
Step 2
Step 3
Step 4
Step 5
Step 6

Appendix A 141

Pipette
Step 4 / St?f 4

4 1
11

] Step 3 :] Step 5
Step 2 (] y

T \ i (o]

J Stirring Rod o

] (0]

] (©)

J Step 1

V

1,000 mL Beaker 1,000 mL Beaker

Fill both beakers with distilled water.

Add 1 g dry chemical or 1 mL of bulk liquid.

Stir first beaker thoroughly.

Take 1 mL of mixed solution and pour into second beaker.
Stir second beaker thoroughly.

1 mL of second beaker will now be equivalent to 1 ppm when put into 1,000 mL
of raw water.

Figure A-3  Chemical dilution procedure

Copyright (C) 2012 American Water Works Association All Rights Reserved



142  Water Treatment Process Monitoring and Evaluation

Water System

Jar Testing Log Time
Test No. Date

Raw pH
Raw Alkalinity
Raw Turbidity

Jar No. 1 2 3 4 5 6
Alum (mg/L)
Lime (mg/L)
Soda Ash (mg/L)

Potassium
Permanganate (mg/L)

Other (mg/L)
Polymer (mg/L)
Type
Polymer (mg/L)
Type
Treated pH
Results

NoOTES:

Alum [J Bulk liquid basis [ Dry powder basis [ Dry granular basis
Polymer A [ Bulk liquid basis [ Dry powder basis
Polymer B [ Bulk liquid basis [ Dry powder basis

Figure A-4  Typical jar testing form

Copyright (C) 2012 American Water Works Association All Rights Reserved



Copyrighted Materials

Copyraght © 2042 Amencan Wabar Woarks Assoceiion (AWAHA)
Ratrigyed Irom www knovel com

APPENDIX B

HISTORICAL RECORDS

VI.

VIL.

VI,

Plant Flow Rate

Raw water quality
Turbidity
pH
Alkalinity
Water Temperature
Color
Suspended Solids
Silt Density Index
Etc.

Chemical Feed Rates

Chemicals
Polymer 1
Polymer 2
Coagulant
Powdered Carbon
Potassium Permanganate
Soda Ash
Lime
Sodium Hydroxide
Chlorine
Other

SDC Calibration/Set Point

Date:

ntu

_ mg/L
___°F(°C)

—__mg/L

gpm or mgd

Rates Pump Settings (Stroke/Speed)

__mg/L
___mg/L
___mg/L
____mg/L
___mg/L
__mg/L
___mg/L
___mg/L
___mg/L

Clarifier/Sedimentation Basin Effluent

Filter Effluent Turbidity

Run Time Between Backwashes

Filter Effluent Particle Count (optional)

Clean Bed Head Loss

Terminal Head Loss

143

Copyright (C) 2012 American Water Works Association All Rights Reserved

ntu

ntu

hr

ft

ft



144 Water Treatment Process Monitoring and Evaluation

XI. Filter Effluent
Turbidity
Chlorine Residual
pH
Silt Density Index

Note: Other data may be added as required for a specific site.

Copyright (C) 2012 American Water Works Association All Rights Reserved

ntu
___mg/L



Copyrighted Materials

Copyraght & 2012 Amenican Waber Works Assoceiion (AWWA)
Flalriay hroval

APPENDIX C

Treatment

Measuring Turbidity
in the Laser Age

Detecting early filter deterioration can be tricky. Laser nephelometers can help

by providing accurate on-line measurements to help facilities meet regulatory

reportling requirements and oplimize filter performance and run times.

BY MIGHAEL SADAN, STEVE CASON. AND TERRY ENGELHARDY

ONVENTIONAL WATER FE
fralion planis are asually

change that furbidimeters could e
sure was 100 high 1o detevt early fher
brealthrough, o many water tremment
il micle coninters. Hemw-
e, TuEin technodogy Svance-
menis pow mchle bser nephbelometers
whese detoction cxpaibitics approash

e

the T

ality o panicl: counsems
Laser pephelameiers can detect alirs
low murkidity chamges, as nell 3 filler

dleseriar: and breskthrowsgh. [neress-
ingly, ihese capabiliies allow tarhidity
amil particheo g MEAsTEmens o
becune comjrhe dary chnologies, [n
addlirion, 3 liser nephelometer plays twa
roles at oomventional water treatment facil-
s by prniding accuraie, on-line rtidity
MRS B med sepuliledy epan-
g, wecquirensents and serving as a sensitive,
highdy accuraie process instnamen for opi-
mrizing filer perfoemence and nin tines.

FEATURES AND BEMEFITS
Laser lommeiers wae advasend in-

eidenn Hght te eeveal o sample's wa-
teped lght resding (Figure 1), A 35.m0'

18 Opliow November 3009

solid.sute liser diode, rather thas ncan
descont Hght, introdkaces 2 high level of
b ry. Sophisticaned
Liser optics and signal processing allow
the [aser nephelometer o detect furbidine
b g s o g 00003 nitil, s well as aob-
- alne pamscles {aeller than OF pml,
which sypacally precede Brger panscles.
Laser nephelosmater ase |8 Becomiag
cOmEnoE 8 membrene-based dpiskisg
waier remment plinis in which opers
sors usimlly are looking For svidenis of

T L

amdl Biroken m

cligged membr
Brane fibers, primary lssues wiih sub-
ane plant
aperatars monitor fr evidence of sHghy
pressare shifis and small changes in par
hidity, minismabe changes that can he meg-
wilarly dhetociod with # biser
Coaveasinsal visible ligha (L
meresl Protection Agency method
ar lng-wavekmgth Bght-emitting o iode
Bigsed nephelometen ESOT2IT gt
sulficiently sensitive to deiect minute
changes in membrane sysems

comirast, convenidonal waoer fil-

In
tratioa plants mondior fillier effleent for
v protracied rise in turbldiy. These
5 have lomg used particie oo
o detect extremely small chasges in
perfommance that standard tarbidemeters

N8 € hmerican Waer Warks Associstion

145

. s ool

Copyright (C) 2012 American Water Works Association All Rights Reserved




146

Water Treatment Process Monitoring and Evaluation

wcan’t detevt. However, long<denm, soc.
sessul application of lasey pephelome-
ters i inembeane plants bo detect small
#ep chunges in the filiening prooess inds-
waies this inssrument slsa can effectinely
it sl optimee conventiemal pram-
il imedia Bileer peaforimsine:

SEMICRON PARTICLE EVENTS

A dats-cellectsn ady was sondoced
at o cosventiceal 30mgd, LE-fiiser wates
rrainwd plani pear Post Collins, Cala,, 80
detenmne, mnang cther things, dfedae
i hroliogaes for urksdity spike detecmson
i il el Theee types of instrunes
were el i moesar pilend eflomi

® A paricle couser, with siee sesdiiviry
diown o 2 pm

A o] regmilainry-appel i
et conunonly weed 0 cosventional
water treatment Hants for regulaiory
fibiew wfTluent mantioring, whidh mes
all wnstriimienl-disigs criteria spesfied
by USERA maethod 1501

Theee leser mephelomerers that are
abow 1% dmes more semsinve than
Traditsoal Nerbdimeters and can oo
fom particle events thar sighs ot
ermwise be reponed on tradidons]
lowdeve] nerkadinscters as noase. The
ireils seaaiie Tidddey m e
upiits where 1 mwviu = 00600 nia
Al mstrunienes were waed ahmgracde reg-
iy samphing Redundant et with thiee
laser nephelcmers was abso perioemed o
oot e evenin and isolaio dnberfer-
e such s babbiles o Rt
To tes its effeaivesess on 8 convens
wianal filier. the keser nephelomsien o
eperatenl Wil 1l o counter. Tarlad-
iy sprikies were confirmed s deweced by
a hasey mephelometer only iF ol three |aser
mephclometers desevsed the yakes. Pare-
e events detectod by all svtnemanls wore
exmmned and dats were oolleowsd daneg
o cmtinuais e sune. Alihciagh the
Liser nephidometer and pabade connler
preatisced mosty complesentary dam. the

iecnaes Sadar Hiewe C7
andl Surty Erge
WARAICE

Baser peephwbometer's sensithary allowed @ s
et sulmmcron partschn svenis that v
e Urkdeteotstie (Rguie I

Usimg a parviche commier and a laser
maphekameior alss pronided mformatine
abwiir the eomgpasition of & pamsde svent
Evenis desecied by bosh insrumenes inde
cwivd 3 m 1 distribuman of partiches
roaghily Tallowing 3 Ld* relationstup. In
shese cases, a aephelomerer will deteo
particks dightly before a partide counter
Ervause sanall partiches mave maee e
irgh the: fbhier (Fignee 3

ASSCESIRG FILTRATION EXCURSIOHS
The: bser nepbicl ity sutoinsticaly e
culated and displayed relaive sandard
deviaibon (RS, which proveded even
grester sensimily o pending Ahratics
taeakithrough o loss of membrane g
ity A separmie, disnno, anid dimensionless
sarmonng paramcter, B quanstaively
asseses nmbidiny Toonuscen. BSD aad
Euciry mrasmareriens values ane compdemaen-
gary anil o E b prerded aml iroaded
gy the liser seplaloniets’s snalog o
chigrall omipus capabilities. Caneful obser-
vason of the relationshep betwess ihe v
values prrrides e escellent dspriosis of
she process exoursion

1 b5 caboalated as she standard dev-
arson fea & given sel of messurcments